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Parts List
 NO.       Description                       Qty
 1           Top chest                           1
 2           Back panel                         1
 3           M6x12 bolt                         4
 4           Right panel                         1
 5           M6 nut                                4
 6           Left panel                           1
 7           M5x12 bolt                         4
 8           Tapping screw 5x10           4
 9           Door                                   1

 NO.       Description                       Qty
 10         Roller cabinet                     1
 11         Hook                                   4
 12         Caster                                 2
 13         Caster with brake                2
 14         Side panel                          1
 15         Tapping screw 4x8             4
 16         M6x12 bolt                         4
 17         Handle                               1
 18         Key                                     2
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